
 

L9280/2021/1 (date of latest update: 18/11/2025) 

Licence 

 

OFFICIAL 

  
Licence number L9280/2021/1 

  

Licence holder Atlas Iron Pty Ltd 

ACN  110 396 168  

  

Registered business address 1314 Hay Street 

WEST PERTH WA 6005 

DWER file number INS-0002152 

  

Duration 04/08/2021 to 26/05/2037  

   

Date of amendment 18/11/2025 

  

Premises details Sanjiv Ridge 

G45/339, L45/408, L45/407, L45/410 and 
M45/1257 

 NULLAGINE WA 6758 

 

Prescribed premises category description 
(Schedule 1, Environmental Protection Regulations 1987) 

Assessed design capacity 

Category 5: Processing or beneficiation of metallic or non-
metallic ore: premises on which — 

(a) metallic or non-metallic ore is crushed, ground, milled or otherwise 
processed; or 

(b) tailings from metallic or non-metallic ore are reprocessed; or 

(c) tailings or residue from metallic or non-metallic ore are discharged 
into a contained cell or dam. 

7,000,000 tonnes per annual period 

Category 85: Sewage facility: premises —  

(a) on which sewage is treated (excluding septic tanks); or  

(b) from which treated sewage is discharged onto land or into waters. 

65 cubic meters per day (m3/day) of 
effluent, plus 35 m3/day of RO brine  

Category 89: Putrescible landfill site: premises (other than clean fill 
premises) on which waste of a type permitted for disposal for this 
category of prescribed premises, in accordance with the Landfill Waste 
Classification and Waste Definitions 1996, is accepted for burial. 

450 tonnes per annual period 

 
This licence is granted to the licence holder, subject to the attached conditions, on 18 November 
2025, by: 

 

 

 
SENIOR MANAGER, RESOURCE INDUSTRIES 
STATEWIDE DELIVERY (ENVIRONMENTAL REGULATION) 
Officer delegated under section 20 of the Environmental Protection Act 1986 

Licence 



 

Department of Water and Environmental Regulation 

L9280/2021/1 (date of latest update: 18/11/2025)   2 

 

OFFICIAL 

Licence history 

Date Reference number Summary of changes 

04/08/2021 L9280/2021/1 
New licence granted for the operation of the crushing and 
screening plant, WWTP and putrescible landfill. 

29/05/2023 L9280/2021/1 

Amendment for an increase in design capacity for 
Category 5, an increase in the discharge for Category 85 
RO brine, the addition of two new discharge points for RO 
brine and the addition of two tyre disposal facilities. 

27/05/2025 L9280/2021/1 
Amendment to install an additional mobile crushing and 
screening facility. 

30/10/2025 L9280/2021/1 

Updated the registered business address. 

Amendment to Category 85 activities to: 

- install a new Class 3 low-risk Centurion Sequential 
Batch Reactor (SBR) WWTP Unit,  

- amend the cumulative total discharge to 65 m3/day of 
treated effluent and 35 m3/day of reverse osmosis 
(RO) water (brine); and  

- expand the irrigation sprayfield to 3.0 ha.  

18/11/2025 L9280/2021/1 
Administrative amendment to correct error in condition 
numbering  

Interpretation 
In this licence: 

(a) the words ‘including’, ‘includes’ and ‘include’ in conditions mean “including but 
not limited to”, and similar, as appropriate; 

(b) where any word or phrase is given a defined meaning, any other part of speech 
or other grammatical form of that word or phrase has a corresponding meaning;  

(c) where tables are used in a condition, each row in a table constitutes a separate 
condition;  

(d) any reference to an Australian or other standard, guideline, or code of practice in 
this licence: 

(i) if dated, refers to that particular version; and 

(ii) if not dated, refers to the latest version and therefore may be subject to 
change over time; 

(e) unless specified otherwise, any reference to a section of an Act refers to that 
section of the EP Act; and 

(f) unless specified otherwise, all definitions are in accordance with the EP Act. 

 

NOTE: This licence requires specific conditions to be met but does not provide any 
implied authorisation for other emissions, discharges, or activities not specified in this 
licence. 

  



 

Department of Water and Environmental Regulation 

L9280/2021/1 (date of latest update: 18/11/2025)   3 

 

OFFICIAL 

Licence conditions 

The licence holder must ensure that the following conditions are complied with: 

Infrastructure and equipment 

 The licence holder must ensure that the site infrastructure and equipment listed in 
Table 1 and located at the corresponding infrastructure location is maintained and 
operated in accordance with the corresponding operational requirement set out in 
Table 1. 

Table 1: Infrastructure and equipment operational requirements 

Site infrastructure and 
equipment 

Operational requirement 
Infrastructure 
location 

Category 5 activities – Screening etc. of material 

Crushing and screening plant 
comprising; 

• 1 x feeder and grizzly; 

• 1 x jaw (primary) crusher; 

• 2 x cone crusher (secondary 
and tertiary); 

• 2 x twin deck sizing screens; 

• pan feeders; 

• 2 x radial sackers; 

• 2 x cross belt samplers; 

• weightometers; and 

• metal detection units. 

(a) Fitted with telescopic chute at the 
discharge; 

(b) water sprays and water cannons 
are installed on the feed bin, and 
at strategic conveyor transfer 
points and on stacker head 
chutes; and 

(c) located on the ROM hardstand 
area. 

Located on the Run 
of Mine (ROM) pad 
within Mining 
Tenement 
G45/339. 

Secondary crushing and 
screening plant, comprising; 

• jaw crusher; 

• cone crusher; 

• screen; 

• conveyor; and 

• 2 x tracked stackers. 

(a) Fitted with telescopic chute at the 
discharge; 

(b) water sprays installed on the feed 
bin, and at strategic conveyor 
transfer points and on stacker 
head chutes; and 

(c) located on the ROM hardstand 
area. 

Run of Mine (ROM) pad 

(a) Earth bunded ROM pad with 
stormwater sedimentation basins 
designed to hold a 1 in 5-year 
rainfall event; 

(b) sedimentation basin to maintain a 
rock armoured spillway; 

(c) stormwater diversion structures to 
prevent stormwater ingress; and 

(d) water cart use for dust 
suppression. 



 

Department of Water and Environmental Regulation 

L9280/2021/1 (date of latest update: 18/11/2025)   4 

 

OFFICIAL 

Site infrastructure and 
equipment 

Operational requirement 
Infrastructure 
location 

Hydrocarbon storage container Must meet AS1940:2017. 

Located on the Run 
of Mine (ROM) pad 
within Mining 
Tenement 
G45/339. 

Category 85 – Wastewater treatment plant (WWTP) 

Class 3 low risk bardenpho 
process Iconic Wastewater 
Solution Unit comprising; 

• a pump well; 

• balance tank; 

• anaerobic and anoxic tank; 

• two aeration tanks; 

• clarifier tank; 

• settling tank; 

• waste activated sludge tank; 

• chlorine contact tank; 

• three treated wastewater 
irrigation storage tanks; and 

• flow meters (influent and 
effluent). 

(a) To be maintained in operation 
until replaced by fully functional 
Class 3 low risk Centurion SBR 
WWTP. 

(b) To be decommissioned after 
Class 3 low risk Centurion SBR 
WWTP is fully functional 

(c) treatment capacity of up to 45 
m3/day; 

(d) discharge capacity of up to 105 
m3/day; 

(e) located within an earthen bunded 
area to contain run off within the 
facility; 

(f) stormwater diversion structures 
constructed and maintained to 
prevent stormwater ingress; 

(g) installed with level alarms linked 
to process control instrumentation 
to allow the recording of 
overflows; 

(h) comprise contingency tanks and 
an evacuation sump and pump; 
and 

(i) aboveground pipework, where 
practicable. 

Located within 
Mining Tenement 
M45/1257, as 
shown in Figure 3 
in Schedule 1. 

Class 3 low risk Centurion SBR 
WWTP  

(a) Treatment capacity of up to 65 
m3/day; 

(b) discharge capacity of up to 100 
m3/day; 

(c) stormwater diversion structures 
maintained to prevent stormwater 
ingress; 

(d) installed with level alarms linked 
to process control instrumentation 
to allow the recording of 
overflows; 

(e) earthen bund maintained around 
WWTP; 



 

Department of Water and Environmental Regulation 

L9280/2021/1 (date of latest update: 18/11/2025)   5 

 

OFFICIAL 

Site infrastructure and 
equipment 

Operational requirement 
Infrastructure 
location 

(f) spill kits must be retained on site, 
for use in the event of a 
hydrocarbon or chemical spill;  

(g) volumetric flowmeters to be 
maintained on WWTP inlet and 
outlet pipes and discharge points 
for ongoing measurement of 
sewage and RO brine inputs and 
effluent output; 

(h) inspections are conducted daily to 
verify WWTP operation and 
function, and to ensure that 
containment infrastructure is 
maintained and operational; and  

(i) three days of storage to be 
available in the treated 
wastewater tank in the event 
irrigation cannot occur. 

Irrigation sprayfield  

(a) Effluent discharge area to 
maintained at 3 hectares; 

(b) perimeter fence maintained to 
prevent site access  

(c) warning signage to be maintained 
to sprayfield fence to prevent 
access; 

(d) No irrigation generated runoff, 
discharge or spray drift occurs 
beyond the boundary of the 
sprayfield; 

(e) pipework installed at the irrigation 
sprayfield to be visually inspected 
weekly; 

(f) maintain a 5 m wide firebreak 
between the edge of the sprinkler 
and the perimeter fence; and  

(g) comprise a healthy vegetation 
cover at all times. 

Located within 
Mining Tenement 
M45/1257, as 
shown in Figure 3 
in Schedule 1. 

Category 89 activities – Landfill and tyre disposal 

Landfill trenches 

(a) Boundary fencing constructed 
with sufficient height and strength 
to prevent the access of cattle, 
horses and other fauna;  

(b) lockable gate to prevent 
unauthorised access;  

(c) signage and a logbook at the 
landfill entry stating permitted and 
prohibited waste streams; 

Located within 
Mining Tenement 
M45/1257, as 
shown in Figure 2 
in Schedule 1. 



 

Department of Water and Environmental Regulation 

L9280/2021/1 (date of latest update: 18/11/2025)   6 

 

OFFICIAL 

Site infrastructure and 
equipment 

Operational requirement 
Infrastructure 
location 

(d) 3 m wide fire break around the 
boundary fence of the landfill 
facility;  

(e) stormwater diversion structures to 
divert stormwater runoff around 
and away from the facility; 

(f) the tipping face (i.e. the landfill 
face) will not exceed 30 m in 
length or 2 m above ground level 
in height; 

(g) the base of the landfill cell will be 
separated from the highest level 
of the water table aquifer at the 
site by at least 3 m; and 

(h) cells must be rehabilitated within 
6 months after the final disposal 
to that cell has occurred. 

Tyre disposal: 

1. Runway Waste Rock Dump 
(WRD) 

2. Split Rock WRD 

Used tyres may be disposed of in 
Runway and Split WRD. 

Located within 
Mining Tenement 
M45/1257, as 
shown in Figure 4 
in Schedule 1. 

 The licence holder must: 

(a) construct and/or install the infrastructure and/or equipment;   

(b) in accordance with the corresponding design and construction / installation 
requirements; and  

(c) at the corresponding infrastructure location as set out in Table 2. 

Table 2: Design and construction/installation requirements 

Infrastructure 
Design and construction/installation 
requirements 

Infrastructure 
location 

1 
Class 3 low risk 
Centurion SBR 
WWTP unit 

SBR WWTP unit must be designed and installed to 
meet the following specifications; 

(a) comprising of the following equipment; 

i) inlet screen; 

ii) balance pump; 

iii) balance mixer pump; 

iv) 2 x 50 kL balance tanks; 

v) SBR tank; 

vi) submersible aerator; 

vii) decant pump; 

viii) sludge pump; 

ix) 1 x 50 kL sludge tank; 

Located within 
Mining Tenement 
M45/1257, as 
shown in Figure 3 
in Schedule 1 



 

Department of Water and Environmental Regulation 

L9280/2021/1 (date of latest update: 18/11/2025)   7 

 

OFFICIAL 

Infrastructure 
Design and construction/installation 